
�����������	
���

���

������
�������	�



          1. ELECTRIC. ………………………………………………………………………………………01  

          2.HANDLE BAR…………………………………………………………………………………………3

          3. FRAME COMP.……………………………………………………………………………………03     

          4.WHEEL ASSY ………………………………………………………………………………………7                                                    

          5.COVER  ……………………………………………………………………………………………9                                                    

          6.ENGINE……………………………………………………………………………………………11



� � � � � � ���  NO � 01



NO. Part NO.

1 XT50-20-1201000000 � � � HEADLIGHT 1

2 XT50-20-1203010000 � � � � � FR.TURNING LIGHT.R 1

3 XT50-20-1203011000 � � � � � FR.TURNING LIGHT.L 1

4 XT50-20-1300000000 � � METERS 1

5 GB/T16674-1996 HEXAGON BOLT M8×16 2

6 XT50-20-1216000000 � � � � SIDE REFLECTOR 2

7 GB/T818-2000 BOLT M6×35 2

8 XT50-20-1208023000 � � � � � � � � BRACKET OF SEAT LOCK 1

9 GB5783-86 2

10 XT50-20-1208000000 � � � IGNITION LOCK 1

11 GB5783-86 3

12 GB/T818-2000 1

13 XT50-20-0300000001 � � � COVER OF FUEL TANK 1

14 XT50-20-1208000001 � � KEYS 2

15 XT50-20-0904000000 � � � � � 1

16 XT50-20-0705000000 � � � WIRING HARNESS 1

17 XT50-20-0701000001 � � � � � � � 1

18 GB/T5781-2000 BOLT M6×16 1

19 XT50-20-1209000000 � � � � � � BRAKE LAMP 1

20 XT50-20-1705000004 � � � � � � � SPRING BRAKE SWITCH 1

21 XT50-20-1203020000 � � � � � RR.TURNING LIGHT.R 1

Description Description in English � � Qty � � Price � � Remark

� � � � � � � M8×16

� � � � � � M6×35

� � � � � M8×16 Inside hexangular bolt M8×16

� � � � � M5×25 Inside hexangular bolt M5×25

� � � � � � � M6×12 BOLT M6×12

CABLE� SEAT LOCK

STOPPING SWITCH� SIDE STAND

� � � � M6×16



22 XT50-20-1203021000 � � � � � RR.TURNING LIGHT.L 1

23 XT50-20-1202000000 � � TAILLIGHT 1

24 XT50-20-1217000000 � � � � REAR REFLECTOR 1

25 XT50-20-0706020000 � � � ASSY 1

26 XT50-20-0706010000 � � � RECTIFIER ASSY 1

27 GB/T5781-2000 BOLT M6×16 7

28 XT50-20-1206000000 � � � FLASHER 1

29 XT50-20-0706040000 � � � RELAY ASSY 1

30 GB/T6177.1-2000 NUT M6 2

31 XT50-20-0706030000 � � � HIGH VOLTAGE WIRE ASSY 1

32 GB/T95-2002 WASHER6*18 2

33 XT50-20-0601030000 � � � BATTERY TRESTLE 1

34 XT50-20-0704000000 � � � BATTERY 1

35 XT50-20-1600000009 � � � � � ENLACE BAND 1

36 XT50-20-1213000000 � � HORN 1

� � � � M6×16

� � � � � � M6

� � 6*18



� � � � � � ��



NO. Part NO.

1 XT50-20-0802010001 � � � STEERING COLUMN 1

2 XT50-20-0802010009 � � � UNDER COVER BEARING BOEWL 2

3 � � � UNDER BALL 20

4 XT50-20-0802010008 � � � UPPER COVER BEARING BOEWL 2

5 � � � UPPER BALL 20

6 XT50-20-0802010006 � � � � � � � NUT, ADJUST 1

7 XT50-20-0802010007 � � � 1

8 XT50-20-0802010004 � � � � LOCK NUT 1

9 XT50-20-0908000001 � � � HANDLE BAR 1

10 XT50-20-0904100000 � � � � MIRROR.R 2

11 XT50-20-0904200000 � � � � MIRROR.L 2

12 XT50-20-0906010000 � � � � � SWITCH OF RIGHT HAND 1

13 XT50-20-0906020000 � � � � � SWITCH OF LEFT HAND 1

14 XT50-20-0802010100 � � � � � � 2

15 XT50-20-0802010003 � � � � � DIRECTION HOLD CLIP 2

16 XT50-20-0802010002 � � � 1

Description Description in English � � Qty � � Price � � Remark

GB308 � 79

GB308 � 79

COVER � DUSTPROOF

equilibrium mass

UPPER BRACKET� FR.FORK



17 XT50-20-0906020001 � � � � RIGHT GRIP 1

18 XT50-20-0907020001 � � � LEFT HANDLEBAR 1

19 XT50-20-0802040001 � � � � � � RUBBER BRACKET UNDER 2

20 XT50-20-0802041000 � � � � � � BRACKET,HEADLIGHT ASSY.R 2

21 XT50-20-0802042000 � � � � � � BRACKET,HEADLIGHT ASSY.L 2

22 XT50-20-0802040002 � � � � � � RUBBER BRACKET UPER 2

23 XT50-20-0802010002 � � � � � FRONT LEFT ABSORBER ASSY 1

24 XT50-20-0802010001 � � � � � FRONT RIGHT ABSORBER ASSY 1

25 XT50-20-0501030001 1

26 GB/T5782-2000 HEXAGON BOLT M8×12 4

27 GB/T5782-2000 HEXAGON BOLT M8×30 2

28 XT50-20-0801010000 � � � � RR.ABSORBER 1

29 XT50-20-0801010000 � � � � RR.ABSORBER 1

30 GB/T95-2002 WASHER 10 4

31 CASING NUT M10 4

32 GB/T95-2002 WASHER 12 2

33 XT50-20-0910000000 � � � � � � CABLE COMP, INNER 1

34 XT50-20-0901000000 � � � � � � � CABLE ASSY. CLUTCH 1

35 XT50-20-0902000000 � � � � � � THROTTLE CABLE 1

36 XT50-20-0909000000 � � � CHOKE CABLE 1

37 XT50-20-0501030000 � � � � � � 1

38 XT50-20-0501030001 1

39 GB/T5781-2000 2

40

� � � � � � � � Lower oil pipe flake 

� � � � � � M8×12

� � � � � � M8×30

� � 10

GB/T923 � 1988 � � � � � � M10

� � 12

Front brake assy

� � � � � � � Oil pipe flake

� � � � M6×10 Bolt Flange M6×10



� � � � � � � � ��



NO. Part NO.

1 XT50-20-0600000000 � � ��� VEHICLE FRAME 1

2 XT50-20-0600000001 � � � REAR RACK 1

3 GB/T5782-2000 HEXAGON BOLT M6×10 2

4 GB/T5782-2000 HEXAGON BOLT M6×16 4

5 XT50-20-0605000000 � � � � � � TORQUE LINK COMP 1

6 BOLT M8×30 2

7 GB/T95-2002 WASHER 8 2

8 GB/T95-2002 WASHER 8 2

9 GB/T6177.1-2000 NUT M8 2

Description Description in English � � Qty � � Price � � Remark

� � � � � � M6×10

� � � � � � M6×16

GB/T6170 � 1986 � � � � M8×30

� � 8

� � 8

� � � � M8



10 COTTER PIN2.0*25 2

11 XT50-20-1600000008 � � � � CHAIN CUSHION 1

12 XT50-20-0602000002 SHAFT REAR FORK M12×208 1

13 GB6187-86 HEXAGON BOLT M12 1

14 XT50-20-0602000000 � � � REAR FORK 1

15 XT50-20-1600000014 � � � 1

16 XT50-20-1112010000 � � � � 1

17 GB/T6177.1-2000 4

18 XT50-20-0905010000 � � � � � PEDAL ASSY.,BRAKE 1

19 XT50-20-1705000003 � � SPRING OF BRAKE POLE 1

20 XT50-20-1800000003 � � � � ROD ASSY.BRAKE 1

21 XT50-20-1800000001 � � � BUSHING OF ASSY.BRAKE 1

22 GB/T5782-2000 HEXAGON BOLT M10×60 6

23 GB/T5782-2000 HEXAGON BOLT M10×20 6

24 XT50-20-0603100000 � � � � � BAR COMP, FRONT STEP.R 1

25 XT50-20-0603200000 � � � � � BAR COMP, FRONT STEP.L 1

26 GB/T5782-2000 HEXAGON BOLT M8×55 6

27 GB/T6177.1-2000 4

28 XT50-20-0602010000 � � � REAR FOOTREST 2

29 XT50-20-0602000001 � � � � COVER OF FOOTREST.R 1

30 XT50-20-0602000002 � � � � COVER OF FOOTREST.L 1

31 XT50-20-0604000000 CENTER STAND 1

32 COTTER PIN2.5*30 1

33 GB/T95-2002 WASHER 17 2

34 XT50-20-1800000002 � � � � AXIS OF SIDE STAND 1

35 XT50-20-1600000005 � � � � � � BUFFER OF CENTER STAND 1

36 XT50-20-1700000001 � � � � � SPRING OF CENTER STAND 2

37 XT50-20-1703000002 � � � � � SPRING SIDE STAND 2

38 GB6170-1986 � � � � � Bolt OF SIDE STAND 1

GB91 � 86 � � � 2.0*25

� � � �M12×208

� � � � � � � � � M12

Rubber washer

License packing block

� � � � M6 Nut flange M6

� � � � � � M10×60

� � � � � � M10×20

� � � � � � M8×55

� � � � M8 Nut flange M8

� � �

GB91 � 86 � � � 2.5*30

� � 17



39 XT50-20-0603020000 � � � � � � � SIDE STAND 1

40

� � � � � � ��� NO � 03



NO. Part NO. Description Description in English

1 XT50-20-0501010000 � � � FRONT WHEEL 1

2 XT50-20-0501000007 1

3 XT50-20-0501031000 � � � Arithmometer 1

4 XT50-20-0501000002 � � � BUSHING 1

5 GB6187-86 HEXAGON BOLT M12 1

6 XT50-20-0501000001 � � � BUSHING OF FRONT WHEEL 1

� � Qty � � Price � � Remark

� � � 2.75-18 � � � � � FRONT TYRE� INNER TUBE�

� � � � � � � � � M12



7 XT50-20-0501030100 � � � Brake disk 1

8 XT50-20-0502000005 � � � INSURANCE PIECE 2

9 GB5783-86 HEXAGON BOLT M8×30 4

10 XT50-20-0502000007 1

11 XT50-20-0502010000 � � � REAR WHEEL 1

12 XT50-20-0502000006 � � � CUSHION 4

13 XT50-20-0502000001 � � � BUSHING OF REAR WHEEL 1

14 XT50-20-0502000003 � � � BUSHING.R 1

15 XT50-20-0502000002 � � � BUSHING.L 1

16 GB6187-86 HEXAGON BOLT M14 1

17 XT50-20-0502050000 � � � CHAIN ADJUSTER 2

18 XT50-20-0502000004 � � � SPROCKET WHEEL PIECE 1

19 XT50-20-0502040001 � � � � PANEL COMP.BRAKE 1

20 XT50-20-0502040002 � � � � 1

21 XT50-20-0503000000 CHAIN 428*120 1

22

� � � � � � � �

� � � � M8×30

� � � 3.00-18 � � � � � REAR TYRE� INNER TUBE�

� � � � � � � � � M14

SHOE COMP� BRAKE

� � � � 428*120

NO � 04



NO. Part NO. Description Description in English

1 XT50-20-0300000000 � � FUEL TANK 1

� � Qty � � Price � � Remark



2 XT50-20-1600000002 � � � � � � R.CUSHION 1

3 GB/T5782-2000 HEXAGON BOLT M6×35 2

4 WASHER 6 2

5 XT50-20-1600000003 � � � 2

6 XT50-20-1600000006 � � � � � 4

7 XT125-18-1301000000 � � � � � 1

8 GB/T6177.1-2000 Nut flange M6 4

9 XT125-18-0304000000 � � � � Fuel switch 1

10 XT50-20-1600000001 � � � � � � 2

11 XT50-20-1109020000 � � � � CARAPACE 1

12 GB/T16674-1996 HEXAGON BOLT M6×16 2

13 GB/T95-2002 WASHER 6 2

14 XT50-20-1107000001 � � � � FRONT FENDER 1

15 XT50-20-1808000000 � � � � � � BRACKET OF FRONT FENDER 1

16 XT50-20-1600000007 � � � � � CLIP OF SPEEDOMETER CABLE 1

17 XT50-20-1107000100 � � � � Decorative plank left 1

18 XT50-20-1107000300 � � � � � Decorative soleplate left 1

19 JB608.1-99 � � � � CLIP 2

20 GB/T845-1985 SELF-TAPPING SCREW ST4.8×16 4

21 XT50-20-1107000400 � � � � � Decorative soleplate right 1

22 XT50-20-1107000200 � � � � Decorative plank  right 1

23 GB/T16674-1996 HEXAGON BOLT M6×16 4

24 GB/T95-2002 WASHER 6 2

25 XT50-20-1107000500 � � � Bracket of left 1

26 XT50-20-1107000600 � � � Bracket of right 1
27 XT50-20-1101000003 � � � � � � DECK  PROTECTING PLATE L 1

28 XT50-20-1600000007 � � � 1

29 XT50-20-1101000001 � � � F.R PROTECTING PLATE L 1

30 XT50-20-1101000002 � � � F.R PROTECTING PLATE R 1

31 XT50-20-1101000004 � � � � � � DECK  PROTECTING PLATE R 1

� � � � � � M6×35

GB/T96.1 � 2002 � � � � 6

RUBBER� FUEL TANK

RUBBER� PROTECTING PLATE

Sensor assy

� � � � M6

F. CUSHION

� � � � � � � M6×16

� � 6

� � � � ST4.8×16

� � � � � � � M6×16

� � 6

RUBBER� GING



32 XT50-20-1600000008 � � � 1

33 XT50-20-1000000000 � � SEAT CUSHION 1

34 XT50-20-1103000002 � � � � SIDE COVER R 1

35 XT50-20-1103000001 � � � � SIDE COVER L 1

36 XT50-20-1600000009 � � � 2

37 WASHER 6 4

38 GB/T16674-1996 HEXAGON BOLT M6×16 2

39 GB/T845-1985 SELF-TAPPING SCREW ST4.2×16 4

40 JB608.1-99 � � � � CLIP 2

41 XT50-20-1106000000 � � � � � REAR CENTER COVER 1

42 GB/T16674-1996 HEXAGON BOLT M8×35 2

43 XT50-20-1400000000 � � � HAND HOLD 1

44 XT50-20-1108010000 � � � FRONT BODY, REAR 1

45 XT50-20-1800000010 � � � � PLATE, TAILLIGHT 1

46 XT50-20-1600000009 � � � 3

47 WASHER 6 6

48 GB/T6177.1-2000 Nut flange M6 6

49 GB/T16674-1996 HEXAGON BOLT M6×20 2

50 GB/T16674-1996 HEXAGON BOLT M6×16 2

51 XT50-20-1109000002 � � � � CHAIN CASE 1

52 GB/T16674-1996 HEXAGON BOLT M6×25 2

52

RUBBER� GING

RUBBER� GING

GB/T96.1 � 2002 � � � � 6

� � � � � � � M6×16

� � � � ST4.2×16

� � � � � � � M8×35

RUBBER� GING

GB/T96.1 � 2002 � � � � 6

� � � � M6

� � � � � � � M6×20

� � � � � � � M6×16

� � � � � � � M6×25



� � � � � NO � 05



NO. Part NO. Description Description in English

1 XT50-20-0100000000 � � � ENGINE 1

2 XT50-20-0200000000 � � � � � AIR FILTER 1

3 XT50-20-0200000002 � � CLIP OF AIR FILTER 1

4 GB/T5783-2000 HEXAGON BOLT M6×25 2

5 XT50-20-0113000002 � � � GASKET 1

6 XT50-20-0101020000 � � � INTAKE PIPE 1

7 XT50-20-0113000001 � � � GASKET 1

8 GB/T5783-2000 HEXAGON BOLT M6×30 3

9 XT50-20-0113000000 � � � CARBURETOR 1

10 CASING NUT M6 2

11 XT50-20-0400000001 � � � � � � 1

12 XT50-20-0401050000 � � � PAPER CUSHION 1

13 GB/T5781-2000 BOLT M6×12 2

14 XT50-20-0401010000 � � � AIR FEED SUPPLY VALVE 1

15 XT50-20-0401030000 � � � CANNULATION 1

16 XT50-20-0401040000 � � � filter 1

17 XT50-20-0400000000 � � � � � MUFFLER ASSY 1

18 XT50-20-0111050000 � � � STARTING ARM COMP 1

19 XT50-20-0103000035 � � � � � LEFT CRANKCASE REAR COVER 1

20 GB/T16674-1996 HEXAGON BOLT M6×30 2

21 GB/T6177.1-2000 NUT M8 2

22 ENGINE BOLT M8×115 1

23 ENGINE BOLT M8×120 1

24 GB/T5781-2000 HEXAGON BOLT M6×16 1

25 XT50-20-0111040000 � � � GEARSHIFT PEDAL 1

26 XT50-20-0111040001 � � SPRING 1

� � Qty � � Price � � Remark

� � � � M6×25

� � � � M6×30

GB923 � 88 � � � � � � M6 � � �

GASKET� �EXHAUST OUTLET

� � � � M6×12

� � � � � � � M6×30

� � � � � � � M8

GB5787 � 86 � � � � � � � M8×115

GB5787 � 86 � � � � � � � M8×120

� � � � � � M6×16



27





……………7                                                    

………9                                                    


